BATTERY

Product Catalog: /CZTEG60

Ref.

O 0 N o u »h W N B+

= =
N = O

Article N.

589819502
594944401
590632102
595313602
595313504
596433801
582460802
589500702
582042802
539111229
539976978
532154336

Description
BATTERY
NUT
CABLE
BRACKET
BRACKET
SCREW
SCREW
BRACKET
SOLENOID
SCREW
NUT
COVER

Qty Kit




Ref.

10

11

12

Article N.

597537201

595967702

525544002

597537001

597536901

597537101

597537102

595901601

594944401

525851402

596433601

597826901

Description

ROTOR
ROTOR BRAKE

HUB
HUB CASTING W/ STUDS

BOLT
BOLT 5/16-18UNC X 1,25 " Grade 5

BRACKET
BRACKET MTG, CALIPER HTE10

CALIPER
CALIPER BRAKE, PARK

BRACKET
BRACKET, CABLE, BRAKE LH

BRACKET
BRACKET, CABLE, BRAKE RH

BOLT
BOLT 5/16-18UNC X 0,75 " Grade 5

NUT
NUT HEXAGON FLANGE 5/16-18

SWIVEL
SWIVEL BRAKE CLEAR ZINC

NUT
NUT 5/16-18 INSERT 5/16-18 X 1/4

SPRING
SPRING 2.00L X .50ID: 150LB_IN

Qty

Kit




Ref.

13

14

15

16

Article N.

539923515

596040901

597773501

592857401

Description

SPACER
SPACER

HEXAGON NUT
HEX NUT 5/16-24 IN GRF

CABLE
CABLE BRAKE, PARKING DISC

CLIP
CLIP CABLE, 1/4 BLACK FIR TREE

Qty

Kit



CLUTCH




Ref.

O 0 N o u W

Article N.

539912757
594082301
594944401
595901501
574811001
574607001
525313902

Description
KEY
BRACKET
NUT

BOLT
PULLEY
CLUTCH
SPACER

Qty

Kit



CONTROL PANEL

Ref. Article N. Description Qty Kit
1 592979103 PANEL 1 -
2 590801102 DECAL 1 -



Ref.

0 N u b~ W

10

10

11

12

13

14

15

16

Article N.

539103178
539114341
589887201
574455401
574822701

539132624

594919101
596040801

574207001

574206905

595840604

595840702

597759301

597860401

582042802

Description
NUT CAP
SCREW
SWITCH
SWITCH
SCREW

KNOB
THROTTLE

HOUR METER
LOCK NUT

CABLE
THROTTLE

CABLE
CHOKE

HARNESS
MAIN

HARNESS
TANK

HARNESS
PARK BRAKE

HARNESS
STARTER

SOLENOID

NOT SHOWN (SOLENOID KAW FS/FX)

Qty

Kit



CROSS MEMBER & FAN COVERS

Kit

Qty

Description

Article N.

Ref.

KIT LH FAN SHIELD

MODULE

598468402



Ref.

© 00 N OO u W

Article N.

598468401

596972703
874490548
594944401
539102587
596433801
539104763
532423063

Description

MODULE
KIT RH FAN SHIELD

BRACKET
BOLT

NUT
ABSORBER
SCREW
CLIP
WASHER

Qty

e

A A DN DA

Kit



DECALS

Ref.

ROLL-OVER
PROTECTION
SYSTEM

To maintain operator
protection and ROPS
certification:

+ Replace damaged
ROPS, DO NOT
repair

+ Any modification
of ROPS must be
approved by
manufacturer

Husgvarna
Professional
Products, Inc.
172 Old Elloree Rd
Orangeburg, SC
U.S.A.

SYSTEME ANTI-
RENVERSEMENT
(ROPS)

Pour assurer la
protection de
l'opérateur et la
certification ROPS:
* Remplacer un
ROPS
endommagé, NE
PAS le réparer
+» Toute modification
du ROPS doit étre
approuvée par le
fabricant

Husqvama
Professional
Products, Inc.
172 Old Elloree Rd
Orangeburg, SC

SERVICE CHART

1 2 3 | 4 5
25h | ——
son Y |9
11365 for
2 | ||
1212 Y |®

Vot EVEReY OA [ 12 EVERY WONTI [ 1212 EVERY YEAR]
S LUBRICATE g CHANGE FILTER
F CHANGEOIL B> mpEeT

[REFER TO OPERATOR
MANUAL FOR COMPLETE
SERVICE SCHEDULE

TO START

1. OPERATOR MUST BE SEAT

-
4 o e e PeNEUTRAL GRS

3. CHECK THAT FTO SWITCH IS DISENGAGED DOWN
posmON

4, SETTHROTILE TO THE MIDDLE POSITION (PULL
cH GOLD ENDINE)

AND RELEASE WHEN ENGINE ETARTE

5. TURN K
(PUSH IN CHOKE)

5. ALLOW THE ENGI
'SPEED FOR A SHORT TIME BEFORE USE. RETAIN
"RPM FOR TRANSPGRT MODE

INE TD RUN AT A MODERATE

swires
4 MOVE AND STEER USING CONTROL LEVERS

‘sons4s002

591078901

US.A.
ROPS PART NO. N¢ DE PIECE ROPS:
590877801 590877801
590877802 590877802
Designed for use on CO”_G_U pour étre 6
Husqvarna Z 500 utilisé avec:
Husgvarna Z 500x Husqvarna Z 500
RedMax CZTx Husgvarna Z 500x ‘l
X RedMax CZTx
Maximum ) ) 590799101
@ machine weight N Poids maX|maI de
2200 Ibs. (998 kg) X4 |a machine ROPS:
2 b4 2200 Ibs. (998 kg)
g W] LeroPsacs
ROPS was tested in testé conformément
accordance wnrj the aux exigences 7
energy absorbing d'absorption
ROPS requirements d'énergie ROPS
1SO 21299:2009 IS0 21299:2009
Article N. Description Qty
590801102 DECAL 1
590846801 DECAL 1

Kit



Ref.

N o u b

Article N.

529642401

529642402

599845002
591078901
591078901
531197301

Description
DECAL

DECAL
French

DECAL
DECAL
DECAL
DECAL

Qty

e

Kit



DECALS

529527001

5

539105744

Deflector shield or entire
grass catcher must be in
place while mowing.

sv1T20401

581724401

/
AVOID CRUSHING
+ Use seat belt
* Do not jump off
if machine tips
* Keep ROPS
locked in full

upright position

When ROPS
must be folded
+ DO NOT use
seat belt
+ Operate with
extra care

574-569002

589357901

589357901

AVOID CRUSHING
EVITER D’ECRASER

* Use seat belt /
Utiliser la ceinture
de sécurité

+ Do not jump off if
machine tips / Ne

pas sauter sila
machine bascule

« Keep ROPS locked
in full upright
osition / Garder
e ROPS (systeme
anti-renversement)
verrouillé en
position verticale

When ROPS must be
folded / Lorsque le
ROPS doit étre plié

* DO NOT use seat
belt / NE PAS
utiliser la ceinture
de sécurité

585302301

+ Operate with extra
care / Utiliser avec
grande précaution

Deflector shield or entire grass catcher
must be in place while mowing.

Le déflecteur ou le collecteur d’herbe

au complet doit étre en place pendant

la tonte.

585302001
8
Article N. Description Qty Kit
529527001 DECAL 1 -
589357901 DECAL 2 -




Ref.

0o N o u W

Article N.

539105744
585302301
574569002
581724401
584904601
585302001

Description
DECAL
DECAL
DECAL
DECAL
DECAL
DECAL

Qty

Kit



DECALS

\
BELT ROUTING 2
ENGINE
BLADE BELT
U 5 ,
\_ 574437301 )

PTO

15 AMP 10 AMP

ACC. MAIN

20 AMP

599844801

FUEL SELECTOR

590801001

599844701

599844301

( BELT ROUTING h
POSITIONNEMENT DE
LA COURROIE

ENGINE
MOTEUR

BLADE BELT
COURROIE A
LAMES

\, 585383901 J

PTO ACC. MAIN

PDF ACCESSORIE PRINCIPAL
15A 10A 20 A
‘ 599844802

. FUEL SELECTOR
SELECTEUR DE CARBURANT

596344801

599844702

Ref. Article N.
1 599844301
2 574437301

Description
DECAL
DECAL

Qty

Kit



Ref.

a A AW W N

Article N.

585383901
599844802
599844801
590801001
596344801
599844701
599844702

Description
DECAL
DECAL
DECAL
DECAL
DECAL
DECAL
DECAL

Qty

Kit



DRIVE

Ref.

Article N.

594098801

525822101

596481401

594099902

594099101

594099901

596433701

Description

DRIVE BELT
BELT GROUND DRIVE, HA 60.75

BOLT
BOLT 3/8-16 X 3.5 HHFS GD 5

PULLEY
PULLEY PULLEY.IDLER.FLAT.3.

SPACER
SPACER HG .781

ARM
ARM IDLER Z400_300

SPACER
SPACER PRKR .557

WASHER

WASHER 3/8 FLAT STD ZD 0.453 X 1.030 X 0.104 IN ST




Ref.

10

11

12

13

14

15

16

17

18

Article N.

521996502

501603701

594100201

577098301

594100301

595901501

594944401

594100401

532151332

596583501

596433501

Description

NUT
NUT HEX LOCK FLANGE 3/8-16 St

BEARING
BEARING FLANGED 3/4ID X 1/2L

SPACER
SPACER PIVOT, TENSION ARM

BOLT
HHFS 3/8-16 X 2.25 GD 8

BRACKET
BRACKET ANCHOR, TENSIONER

BOLT
BOLT CUP HEAD 5/16-18 x 1.02 IN

NUT
NUT HEX FLANGE 5/16-18 St ZPB

LINKAGE
LINKAGE TENSIONER

SPRING
SPRING

WASHER

WASHER HEX LOCK NUT WITH FLANGE 3/8-16 X 0.765 IN ST

NUT

NUT 3/8-16 HEX JAM 3/8-16 X .562 IN

Qty

Kit



ENGINE PLATE

Ref. Article N. Description Qty Kit

MODULE
1 598496301 Engine Plate Kit, w/ clips & decal '

2 584825501 HOSE ASSY 1




Ref.

O 0 N o u W

Article N.

522599002
539101363
596437001
596031501
596564401
596238701
596136101
521996502
539104763
595316801

Description
ADAPTER
CLAMP
SCREW
LOCK NUT
BOLT
WASHER
BOLT
NUT

CLIP
BOLT

Qty

NN A N A A

Kit



FRAME - CHASSIS

Kit

Qty

Description

Article N.

Ref.

FRAME

501656007

CAP

587990501



FRAME - FOOT PLATE

Ref. Article N. Description Qty Kit
1 597783101 KNOB 1
2 599868702 COVER 1




Ref.

0o N o u W

Article N.

589797202
589744002
521996502
595528902
589806801
589304603

Description
SCREW
ISOLATOR
NUT
BRACKET
NUT

PLATE

Qty

N NN

[y

Kit



FRAME - REAR GUARDS

Kit

Qty

ription

GUARD

Article N.

Ref.

576878604

BOLT

592858702



Ref.

(o) IR O IR N OV

Article N.

594944401
596435501
596204101
593795504

Description
NUT

BOLT
WASHER
GUARD

Qty

NN A

Kit



FRAME - ROLL PROTECTION

Ref. Article N. Description Qty Kit
ROPS
0 598429106 COMPLETE 1

2 594946401 WASHER 1



Ref.

O 0 N o u W

Article N.

580754602
525829102
591101602
591101702
596918001
591176602
591344501
529502701
574569002

Description
BOLT

NUT

PIN

PIN

PIN

BOLT
KNOB
DECAL
DECAL

Qty

Kit



FRAME - SEAT DECK

Ref. Article N. Description Qty Kit
1 595306606 SUPPORT 1
2 595306702 BRACKET 1




Ref.

O 0 N o u W

Article N.

595311005
595311006
595316801
596133301
521996502
596436901
577117702
539104763
592858702
575811501
596031501
595306201

Description
PLATE
PLATE
BOLT
WASHER
NUT
SCREW
BOLT
CLIP
BOLT
BUMPER
LOCK NUT
ZIP TIE

Qty

N N N 00O O N U1 O NN

Kit



FUEL LINE & VALVE

O—_ =

Ref. Article N. Description Qty Kit

HOSE

1 587044820 CUT TO LENGTH



Ref.

O 0 N oo u »

Article N.

587044833

587044854

598462501
575436501
529461502
539976856
539104763
596433801

Description

HOSE
CUT TO LENGTH

HOSE
CUT TO LENGTH

VALVE
CLAMP
BRACKET
TIE WRAP
CLIP
SCREW

Qty

= = N = O

Kit



FUEL SYSTEM - VAPOR LINE

Ref. Article N. Description Qty Kit

HOSE

1 587044526 CUT TO LENGTH

2 587044527 HOSE 1



Ref.

N o b

Article N.

587044541

575436501
591367101
539976856
574206602

Description

HOSE
CUT TO LENGTH

CLAMP
CABLE
TIE WRAP
FITTING

Qty

Kit



FUEL TANK & CONSOLE

A S
_\n.,m.\.\.
,,.,,y. '
R\ 4 ‘.
b

Kit

Qty

Description

Article N.

Ref.

FUEL TANK ASSY

LH

589997304



Ref.

10
11
12
13

14

14

15

15

16
17
18
19

Article N.

590026004

529516803

529516804

529516904

529516903

529517103

529517104

529517204

529517203

529517304

529517303

588119401
592858701
595901501
594944401
596238401
582478602
582484201

529516603

529516604

529517603

529517604

595901501
594944401
872110522
596773901

Description

FUEL TANK ASSY
RH

BRACKET
LH

BRACKET
RH

GUARD
RH

GUARD
LH

GUARD
LH

GUARD
RH

GUARD
RH

GUARD
LH

GUARD
RH

GUARD
LH

RIVET
BOLT
BOLT
NUT
BOLT
NUT
SCREW

BRACKET
LH

BRACKET
RH

BRACKET
LH

BRACKET
RH

BOLT
NUT
BOLT
BUSHING

Qty

12
22
10

Kit



FUEL TANK PARTS

Qty

Ref.

FUEL TANK ASSY

LH

589997304



Ref.

A uu A W N

Article N.

590026004

539105245
525865401
575018103
576618101
584648201

Description

FUEL TANK ASSY
RH

GROMMET
TUBE ASSY
CAP

TANK VENT
GROMMET

Qty

N NN NN

Kit



MOWER LIFT / DECK LIFT

Kit

Qty

Description

Article N.

Ref.

SHAFT

592809002

ARM

593077704



Ref.

O 0 N o u W

Article N.

510408302
586701702
596435801
521996502
539104808
584392702
596218601
594944401
596933401
596273101
591066901
595316801
582519402
596848001
596240801
593903401
596039201
873900600
591067402
532196539
590934305
589454202
594037301
510408402
590937501
592914203
539132851
521996602
593077703
590934701
594037201
596515201
596438301
521991102

Description
PEDAL
SPACER
BOLT
NUT
SUPPORT
PLATE
BOLT
NUT
WASHER
PIN

ROD
BOLT
BRACKET
SPRING
BOLT
BOLT
LOCK NUT
NUT
DRAWBAR
BOLT
HEIGHT ADJUSTER
LEVER
PIVOT
SPACER
SPRING
PIN

GRIP
SCREW
ARM

LINK ROD
PIVOT
SPACER
BOLT
NUT

Qty

A A A DN DA W NN

[ary

Kit



MOWING DECK

Kit

Qty

Description

Article N.

Ref.

SERVICE KIT

598852902

MANDREL

596794501



Ref.

O 0 N o u B»

Article N.

539105711
525834202
594944401
584953901
590805101
521996502
539105308
597450805
597450806
582476402
597452505
597452506
597783101
539104763
597087101
510263701
510254502
596436901
596770301
521996502
595026402
595901501
539119007
582468801
582467303
590523702
595901101
510437502
596238401
595086601
596506302
588264808
595315901
873900600
574169601
594944501
574196502
521991102
510022302
574196402
539121322

Description
BLADE
SCREW
NUT
BOLT
PULLEY
NUT

KEY
BRACKET
BRACKET
SCREW
COVER
COVER
KNOB
CLIP
PULLEY
BEARING
SHIELD
SCREW
WASHER
NUT
BRACKET
BOLT
SCREW
CHUTE
BRACKET
PLATE
BOLT
BAFFLE
BOLT
NUT
BRACKET
DRIVE BELT
LINK ASSY
NUT
ROLLER
BOLT
TUBE
NUT
SCREW
TUBE
PAD

Qty

Kit



Ref.

46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63

Article N.

574437301
592858702
598440001
598645501
582462702
539131518
582468102
582466402
521996602
582468002
574202002
589455202
582470202
582468302
594913302
873900600
596584303
539913847

Description
DECAL
BOLT

CAP
SPACER
ARM
BEARING
SHAFT
PLATE
SCREW
SPRING
BOLT
SPACER
KEEPER
SPACER
BELT GUIDE
NUT
SCREW
BOLT

Qty

Kit



MUFFLER

A

Ref.

Article N.

525750201

579150901

529359601

Description

MUFFLER
MUFFLER

SHIELD
SHIELD MUFFLER

SERVICE KIT
U-BOLT, CLAMP, & HEX NUTS

Qty

Kit




SEAT

Ref.

A A W N

Article N.

597329307
595080603
539130896
594944401
532423063
595901601

531221602

532192749

595313301

579866108

Description
SEAT
SUPPORT
BOLT

NUT
WASHER
BOLT

SEAT
STOP BRACKET

SWITCH
NOT SHOWN

CABLE

SEAT ASSY
ARMREST PAD ONLY

Qty

[ay

N W o N

Kit




SEAT BELT & BRACKET

Ref.

10

Article N.

596433801

539104763

595529502

595529302

595316801

595529402

596322702

539990394

587613302

521996502

Description

SCREW

SCREW HEX HEAD 5/16-18 X 1 IN

CLIP

U-CLIP 5/16-18 NUT RETAINER

BRACKET
BRACKET SEAT BELT RH

BRACKET
BRACKET REAR SEAT

BOLT
BOLT 3/8-16UNC X 1 "

BRACKET
BRACKET SEAT BELT LH

SEAT
SEAT BELT z400

NUT
LOCKING NUT HEX 7/16F

SPRING
SPRING COMPRESSION

NUT
NUT HEX LOCK 3/8-16 St

Qty Kit




Ref. Article N. Description Qty Kit

CABLE

11 595313301 CABLE LANYARD BLACK



STEERING

Ref. Article N. Description Qty Kit
1 599486005 CONTROLS SYSTEM 1 -
2 599486006 CONTROLS SYSTEM 1 -



Ref. Article N. Description Qty Kit

3 593337601 SCREW 4 -



STEERING - CONTROL BRACKET

Ref.

© 0 N O u b~ W

Article N.

596885405

596885406

596290902
597856201
587601501
595901601
596917101
585986101
594944401

Description

BRACKET
LEFT

BRACKET
RIGHT

GUIDE
SCREW
SWITCH
BOLT
SCREW
BOLT
NUT

Qty

Kit




STEERING - CONTROL MOUNT

10

11

12

Article N.

598486401

598486402

596291201

596291202

593061603

593061604

874760672

596291101

532444749

585072001

521996502

Description

SERVICE KIT
CONTROLS SYSTEM LH

SERVICE KIT
CONTROLS SYSTEM RH

ARM
ARM RTN: CONTROLS: MZ LH

ARM
ARM RTN: CONTROLS: MZ RH

BRACKET
BRACKET CONTROLS LH

BRACKET
BRACKET CONTROLS RH

BOLT

BOLT E 3/8-16UNC X 4,5 " Grade 2

BUSHING
BUSHING RTN: CONTROLS: MZ

WASHER
WASHER

WASHER
WASHER

NUT
NUT HEXAGON LOCK 3/8-16




Ref.

13

14

15

16

17

18

19

20

Article N.

595305701

596039201

593106701

594944401

593061501

598475902

595901601

594056301

Description

SCREW
SCREW 5/16-18UNC X 31

LOCK NUT
LOCK NUT 5/16-18 IN

SPRING
SPRING CONTROLS

NUT
NUT HEXAGON FLANGE 5/16-18 St

SPACER
SPACER CONTROLS

BRACKET
BRACKET DAMPER

BOLT
BOLT 5/16-18UNC X 0,75 "

STUD
STUD 10MM BALL

Qty

Kit



STEERING - CONTROLS & DAMPER

Ref. Article N. Description

SERVICE KIT

1 598486402 CONTROLS SYSTEM RH




Ref.

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

Article N.

598486401

596985304

596985303

597001301

594944401

596240701

597001101

596583702

594056301

596135701

596204101

812000035

501603709

597001201

522705201

539131518

596862302

596862301

588775401

582551901

597906801

596564401

596291101

501603710

596230801

593061302

Description

SERVICE KIT
CONTROLS SYSTEM LH

LEVER
CONTROL LEVER RH

LEVER
CONTROL LEVER LH

BOLT
BOLT HEX HD 5/16 x 7/8

NUT
NUT 5/16-18

BOLT
BOLT HEX HD 5/16-18 x 5

BOLT
BOLT HEX HD 5/16 x 1

NUT
NUT 5/16-18 x 1

STUD
STUD

LOCK NUT
LOCK NUT 5/16-18

WASHER
WASHER

CLIP
CLIP

BEARING
BEARING FLANGED

WASHER
WASHER

RING
RING 7/16

BEARING
BEARING FLANGED

ROD

CONTROL ROD ASSEMBLY RH

ROD

CONTROL ROD ASSEMBLY LH

DAMPER
DAMPER

CLIP
RETAINING CLIP

SPRING
SPRING

BOLT
BOLT HEX HD 3/8-16 x 1

BUSHING
BUSHING

BEARING
BEARING FLANGED

NUT
NUT

BRACKET

Qty

Kit



TRANSMISSION

Ref.

10

11

Article N.

594090301

594090302

596691903

596691904

596692501

594091101

582539502
597002001

521991102

594090801

596917301

Description

TRANSMISSION
10CC PUMP

TRANSMISSION
10CC PUMP

BRACKET
BRACKET MTG, XMSN LH, BLK

BRACKET
BRACKET MTG, XMSN RH, BLK

SPACER

CROSSBAR
SPACER TRANSMISSION

BOLT
SCREW

NUT
BOLT FLANGE , 1/2-13 X 2.75 GRD 5

SPACER
SCREW HHFS 1/2-13, 2 IN

WASHER

Qty Kit




Ref.

12

13

14

15
16
17
18
19
20
21

22

23

24

25

26

27

Article N.

525848601

596136101

521996502

599371501
599371401
599371301
596487901
599370101
599370201
599371201

599370301

529358401

536768801

536769201

536769301

536768901

Description

BOLT
RHSNB 3/8-16 x 4

BOLT
BOLT 3/8-16UNC X 1,5 " Grade 5 ZPB

NUT
NUT HEX LOCK FLANGE 3/8-16

RETAINER
RETAINER
FAN
DIPSTICK
FILTER
CAP ASSY
KEY

AXLE
Nut

PULLEY

SEAL KIT
Not Shown: Top Housing Charge Pump Seals

PLUG
Not Shown: Poppet Valve Plug

SEAL KIT
Not Shown: Seal Kit

SERVICE KIT
Not Shown: 1 Gallon Oil & 2 Filters

Qty

Kit



TRANSMISSION

TRANSMISSION

Ref. Article N. Description Qty Kit

TRANSMISSION

0 594090301 Transmission Complete LH



Ref.

10

11

12

13

14

15

16

Article N.

594090302

599371301

536769501

599370101

536768901

547960501

547960601

536768801

546970601

596487901

547960701

547960801

547961001

547960901

547961101

548018901

548018801

548019001

548019101

548019201

Description

TRANSMISSION
Transmission Complete RH

FAN
Fan ONLY

FAN SYSTEM
Fan / Pulley Kit

FILTER
Filter ONLY

SERVICE KIT
1 GALLON OIL & 2 FILTERS(SERVICES LH & RH)

SERVICE KIT
Filter Kit

SERVICE KIT
Woodruff Key & Nut

SEAL KIT
Seal Kit

SEAL
Shaft Seal

DIPSTICK
Breather / Dipstick

SERVICE KIT
Bypass Vavle

SERVICE KIT
Retaining Ring (Bypass valve)

SERVICE KIT
Spring

SERVICE KIT
Plug & O-Ring

SERVICE KIT
Plug, Magnetic Hex

SERVICE KIT
Shaft Assy

SERVICE KIT
Retaining Ring

SERVICE KIT
Control Block

SERVICE KIT
Trunion Arm

SERVICE KIT
Poppet Valve

Qty

Kit



WHEELS AND TIRES

Ref. Article N. Description Qty Kit
1 590700003 CAP 2
2 591457301 SCREW 2



Ref.

O 0 N o u W

Article N.

591425101
590681601
539102543
596623501
539102851
590674607
539105517
819182212
521991101
575334901
539103300
581199503
539102484
539105307
539105522
586955403
587653903

Description
CAP

SPRING
BEARING
VALVE
SEALING
FORK

BOLT
WASHER
NUT
SPACER
NIPPLE
WHEEL ASSY
BEARING
ROLLER BEARING
TIRE

WHEEL ASSY
NUT

Qty

N N N N N NN NS NN

[ary

o N N NN

Kit



